GXV530

PREFACE

This supplement describes the major differences
between the Honda GXV530 V-twin engine.

For service information which is not covered in this sup-
plement, please refer to the base shop manual, part
number 66Z0A00.

Careful observance of these instructions will result in
better, safer service work.

Pay attention to these symbols and their meaning:
XTSI Indicates a strong possibility of severe

personal injury or loss of life if instructions are not
followed.

CAUTION: Indicates a possibility of personal injury or
equipment damage if instructions are not followed.

ALL INFORMATIONS, ILLUSTRATIONS, DIRECTIONS
AND SPECIFICATIONS |INCLUDED N THIS
PUBLICATICON ARE BASED ON THE LATEST PRODUCT
INFORMATION AVAILABLE AT THE TIME OF
APPROVAL FOR PRINTING. HONDA MOTOR CQ., LTD.
RESERVES THE RIGHT TO MAKE CHANGES WITHOUT
INCURRING ANY OBLIGATION WHATEVER. NO PART
OF THIS PUBLICATION MAY BE REPRODUCED
WITHOUT WRITTEN PERMISSION.

Honda Motor Co. Ltd.
Service Publications Office

CONTENTS

SPECIFICATIONS

SERVICE INFORMATION

MAINTENANCE

AIR CLEAN:RIFAN COVER

GOVERNOR LiNK

FUEL SYSTEM

STARTER M OTOH

CAM PULLEY/GOVERNOR

CRANKSHAFT!PISTONNALVES

RECOIL STARTEF!

EXHAUST PIPE/SHRDUD

OPEHATION

This supplement contains new information for the shop
manual shown in black. There is no new information for
the chapters shown in gray.

Date of Issue: June, 2001
© Honda Motor Co., Ltd.



INDEX

GXV530

1. SPECIFICATIONS --+-r-rrerrrrrrnnerinimienueniiernssmnssansss 1-1
1. SPECIFICATIONS  -eretetrmrermnsmmuimieaierarmainniennnsnnas 1-1
2. DIMENSIONS AND WEIGHTS -++rrvererrrrrnarearrareaanne 1-1
3. PERFORMANCE CURVES t-e+rtetsstrtrnurtmmmnmunmnsrnnaens 1-2
2. SERVICE INFORMATION ---rreerreerrieeaienorirninrannann, 2.1
1. MAINTENANCE STANDARDS ««crrerereererenrnirnmnnaens 2.9
2. TORQUE VALUES rerrrrmssarrassrmmnasrenisnniiecerienenen, 2.4
3. MAINTEMNANGE -----corermerrrrmarirmnimr s snsasanns 3-1
1. MAINTENANCE SCHEDULE  +--rrererrerarnnnsnrmniinnnns 3.1
6. FUEL SYSTENM -+t vresrrernsrmtmmnmrraumneararasiarecasssanrer 6-1

1. CARBURETOR/INTAKE MANIFOLD rcereessrrnreeven 6-1




GXV530

AVANT-PROPOS

Ce supplément décrit les différences principales entre le moteur
jumelé en V Honda GXV530.

Pour les données d'entretien non couvertes dans ce supplément,
pritre de se référer au manuel d'atelier de base dont le numéro de
référence est 66Z0A00.

Une ohservation rigoureuse de ces instructions entrainera un
travail d'enwretien meilleur et plus sir.

Faire attention a ces symboles et 2 leur signification:

Signale une forte possibilité de blessures

corporelles graves, voire un danger mortel si les instructions
ne sont pas suivies.

PRECAUTION: Signale une possibilité de blessures
corporelles ou de déiérioration de I'équipement si lfes
instructions ne sont pas suivies,

TOUS LES RENSEIGNEMENTS ET TOUTES LES
SPECIFICATIONS, INSTRUCTIONS ET ILLUSTRATIONS
FOURNIS DANS CE MANUEL SONT ETABLIS EN
FONCTION DES DERNIERES [NFORMATIONS
DISPONIBLES AU MOMENT DU BON A TIRER. Honda
Motor Co., Lid. SE RESERVE LE DRQIT D'APPORTER
DES MODIFICATIONS A TOUT MOMENT, SANS
PREAVIS ET SANS AUCUN ENGAGEMENT DE 5A
PART. AUCUN PASSAGE DE CETTE FUBLICATION NE
PEUT ETRE REPRODUIT SANS AUTORISATION
ECRITE.

Honda Moetor Co., Lid.
Service des publications d'entretien

TABLE DES MATIERES

CARACTERISTIQUES

INFORMATIONS D'ENTRETIEN

ENTRETIEN

CACHE DE FILTRE A AIR/VENTILATEUR

TRINGLE DE REGULATEUR

SYSTEME DE CARBURANT

PEMARREUR ELECTRIQUE

| VENTILATEUR DE REFROIDISSEMENT/
i VOLANT MOTEUR/BOBINES D'ALLUMAGE

POULIE DE CAME/REGULATEUR

VILEBREQUIN/PISTON/SOUPAPES

LANCEUR A REENROULEMENT

TUYAU D'ECHAPPEMENT/BOUCLIER

FONCTIONNEMENT

Ce supplément contient de nouvelles informations pour les
chapitres du manuel d'atelier indiqués en noir. Aucune nouvelle
information n'est fournie pour les chapitres indiqués en gris.




GXV530

INDEX
1. CARACTERISTIQUES ...........ccovviivrnaann, 1-1
I. CARACTERISTIQUES ...._................... 1-1
2. DIMENSIONSETPOIDS ...l oo I-1
3. COURBES DEPERFORMANCES ............... 1.2
2. INFORMATIONS D'ENTRETIEN ................ 2-1
I. NORMES DENTRETIEN . .......... .......... 2-1
2. VALEURS DE COUPLE DE SERRAGE .......... 2-1
JLENTRETIEN .. .ovii i e e e i v vn e 31
!. PROGRAMME D'ENTRETIEN .................3I
6. SYSTEME DE CARBURANT .................... 6-1

!. CARBURATEUR/COLLECTEUR D'ADMISSION ., 6-1




GXV530

VORWORT

Diese Erganzung beschreibt die Hauptunterschiede zwischen

dem Honda GXVS30 V-2 Motor.

Service-Informationen, die nicht in dieser Ergénzung auigefithrt
sind, sind dem allgemeinen Werkstatt-Handbuch (Teile-Nr.

E66Z0A00) zu entnehmen.

Die sargféltige Beachtung dieser Anleitungsschritte resultiertin

besserer und sichererer Handhabung.

Diese Symbole und die damit verbundenen Hinweise

unbedingt beachten:

A WARNUNG JiPy Nichtbeachtung dieser Hinweise
besteht die Gefahr von schweren oder sogar tddlichen

Verletzungen.

VORSICHT: Bei Nichtbeachtung dieser Hinweise besteht die
Gefahr von Verletzungen oder einer Beschidigung des

Qerats.

ALLE IN DIESER VEROFFENTLICHUNG ENTHALTENEN
INFORMATIONEN, ABRILDUNG, RICHTLINIEN UND
TECHNISCHEN DATEN BERUHEN AUF DEN ZUM
ZEITPUNKT DER DRUCKLEGUNG AKTUELLEN
PRODUKTINFORMATIONEN. Honda Motor Co., Ltd. BEHALT
SICH DAS RECHT VOR, ANDERUNGEN JEDERZEIT OHNE
VORANKUNDIGUNGEN VORZUNEHMEN, OHNE DASS
DADURCH IRGENDWELCHE VER__F’FL]CHTUNGEN
ENTSTEHEN. KEIN TEIL DIESER VEROFFENTLICHUNG
DARF QHNE SCHRIFTLICHE GENEHMIGUNG
REPRODUZIERT WERDEN.

Honda Motor Co., Ltd.
Biro fir Wartungsschriften

INHALT

TECHNISCHE DATEN

WARTUNGSINFORMATION

WARTUNG

LUFTFILTERAVENTILATORABDECKUNG

DREHZAHLREGLER-GESTANGE

KRAFTSTOFFANLAGE

. ANLASSER

VENTILATOR/SCHWUNGSCHEIBE/
ZUNDSPULEN

NOCKENWELLEN-RIEMENSCHEIBE/
DREHZAHLREGLER

KURBELWELLE/KOLBEN/VENTILE

SEILZUGANLASSER

AUSPUFFROHR/HITZESCHILD

FUNKTIONSBESCHREIBUNGEN

Dieser Nachtrag enthélt neue Informationen fir das Werkstatt-
Handbuch unter den Kapiteltiteln, die schwarz hervorgehoben
sind. Fur Kapitel, die in Grau dargestellt sind, gibt es keine

Anderungen.




GXV530

INHALTSVERZEICHNIS
1. TECHNISCHEDATEN ...... .. ... ............ 1-1
1. TECHNISCHEDATEN ... ....._............... 1-1
2. ABMESSUNGEN UND GEWICHTE . ....... .. .. 141
3. LEISTUNGSDIAGRAMME ... ... ... ..... .. 12
2. WARTUNGSINFORMATION .. ................... 2-1
1. WARTUNGSSTANDARDS ...... . - 2-1
2. ANZUGSDREHMOMENTE .............. .. .. 2-1
3WARTUNG ........... ... .., 3-1
T.WARTUNGSPLAN . ... 3-1
B. KRAFTSTOFFANLAGE ......................... 6-1




GXV530

PREFACIO

Este suplemento describe las diferencias principates del
motor Honda bicilindrico en V GXV530.

En cuanto a la informacidn de servicio que no se incluye en
este suplemento, consulte el manual de taller bisico, nimero
de parte 66Z0A00.

La observacion rigurosa de estas instrucciones hara posible
un trabajo de servicio mejor y mds seguro.

Preste atencion a estos simbolos y a sus significados:

Indica una gran posibilidad de heridas

personales graves o el peligro de muerte si no se siguen las
instrucciones.

PRECAUCION: Indica una posibilidad de heridas personales
o de datios en el equipo si no se siguen las instrucciones.

TODA LA INFORMACION, ILUSTRACIQNES,
DIRECTRICES Y ESPECIFICACIONES INCLUIDAS EN
ESTA PUBLICACION SE BASAN EN LA ULTIMA
INFORMACION DEL PRODUCTO DISPONIBLE EN EL
MOMENTO DE LA APROBACION DE LA BAPRESION.
Honda Motor Co., Ltd. SE RESERVA EL DERECHO A
EFECTUAR CAMBIOS SIN INCURRIR POR ELLO EN
NINGUNA OBLIGACION. NINGUNA PARTE DE ESTA
PUBLICACION PUEDE REPRODUCIRSE SIN PERMISO
POR ESCRITO.

Honda Motor, Co., Lid.
Oficina de Publicaciones de Servicio

TABLA DE MATERIAS

ESPECIFICACIONES

INFORMACION DE SERVICIO

MANTENIMIENTO

FILTRG DE AIRE/CUBIERTA DEL VENTILADOR

ARTICULACION DEL REGULADOR

SISTEMA DE COMBUSTIBLE

| MOTOR DE ARRANQUE

VENTIHLADOR DE ENFRIAMIENTO/YOLANTE DE
MOTOR/BOBINAS DE ENCENDIDO

POLEA DE LEVAS/REGULADOR

CIGUENAL/PISTON/VALVULAS

ARRANCADOR DE RETROCESO

TUBO DE ESCAPE/PROTECTOR

OPERACION

Este suplemento contiene informacién nueva para el manual
de taller en los apartados mostradas en negro. Para los
aparlados mostrados en gris no hay informacion nueva.




GXV530

INDICE
1.ESPECIFICACIONES .. oottt e e et eenanns 1-1
1.ESPECIFICACIONES . .. oo 1-1
2. DIMENSIONES Y PESOS . oo oo 1-1
3. CURVAS DE RENDIMIENTO ................ 1-2
2. INFORMACION DESERVICIO ................. 2-1
1. NORMAS DE MANTENIMIENTO .. ........... 2-1
2.VALORESDETORSION ... ... . 2-1
LMANTENIMIENTO ...t 3-1
1.PROGRAMA DE MANTENIMIENTO .. .. .. ..., 3.1
6.SISTEMADECOMBUSTIBLE ................... 6-1




GXV530 1. SPECIFICATIONS

3. PERFORMANCE CURVES

1. SPECIFICATIONS
2. DIMENSIONS AND WEIGHTS

1. SPECIFICATIONS

Model _ . GXVE30
Description code GJARM
Type 4-stroke, overhead camshaft, 90° V-twin

Total displacement

530 cm? (32.3 cu-in}

Bare and stroke

77x57mm{3.0x 2.2 in)

Maximum horsepower

11.9 KW{16 HP} at 3,600 min” {rpm)

Maximum torque

36.5 N+m (3.72 kgf-m, 26.8 Ibf+ft) at 2,500 min {rpm)

Compression ratio 8.0:1
Fuel consumption 313 g/kwh {230 g/HPh, 0.51 th/HPh)
Cooling system Farced-air

Ignition system

Transistorized magneto ignition

Ignition timing

20° B.T.D.C.

Spark plug BPRGES (NGK), W16EPR-U (DENSO)
Carburetor Horizontal type, two barrels, butterfly valve
Air cleaner Duai element type

Lubricating system

Forced splash

Qil capacity

At disassembly : 1.3 ¢ {1.37 US gt, 1.14 Imp qt)
At replacement of only oil: 0.80 £ (0.95 US qt, 0.79 Imp at)
With oil filter replacement: 1.05 £ {1.37 US qt, 1.14 Imp qt}

Starting system

Electric starter starter

Stopping system

Ignition prirmary circuit ground

Fuel used

Automotive unleaded gasoline {minimum 86 pump octane)

P.T.O. shaft rotation

Counterclockwise {viewed from P.T.O. side)

Governor

Centrifugal governor

2. DIMENSIONS AND WEIGHTS

Model GXV530
Type QXUJ3. SXE3
Overall length 456 mm (18.0 in}
Overall width 427 mm {16.B in})

Overall height

331 mm {13.0 in)

Dry weight

32.1 kg (70.6 Ibs)

Operating weight

33.2 kg (73.0 Ibs)




GXV530

1. CARACTERISTIQUES

1. CARACTERISTIQUES
2. DIMENSIONS ET POIDS

3. COURBES DE PERFORMANCES

1. CARACTERISTIQUES

Modele GXV530

Code de deseription GJARM

Type 4 temps, arbre & cames en1éte, V-1win 90°
Cylindréc totale 330 cm’

Alésage x Course 77 x 57 mm

Puissance maximum

11,9 kW (16 CV) 2 1.600 u/mn

Couple maximum

36.5 N-m (3,72 kgfam) 2 2,500 tu/mn

Taux de compression 80:1
Consommation d'essence 313 g/&xWh (230 g/CVh)
Systéme de refroidissement Air forcé

Systeme d'allumage

Allumage par magnéto transistarisée

Calage a l'allumage

20" Av. P.MH.

Bougie d'allumage

BPRSES (NGK), W I6EPR-U (DENSO}

Carburateur

Type horizental, deux fits, papillon

Filtre 4 aic

Type 2 double élément

Sysléme de graissage

Barbotage forcé

Contenance en huile

Au démontage: 1.3 ¢
A la vidange de la seule huile: 0.30 ¢

Avec remplacement du filire 3 huile: 1,05 £

Systéme de démarrage

Démarreur €lecingue

Systéme d'arrél

Mise a la masse du circuil priimaire d'allumage

Carburant utilisé

Essence sans plomb pour automobile (indice d'octane 3 la pompe supérieur ou égal 4 86)

Rotation de Varbre de prise de force

Dans le sens inverse des aiguilles d'une montre (vu du cit€ prise de force)

Régulateur

Répulareur centrifuge

2. DIMENSIONS ET POIDS

Modele GXV530
Type QXU3, SXE3
Longueur hors tout 456 mm
Largeur hors tout 427 mm
Hauteur hors toul 331 mm
Poids & sec 32,1 kg
Poids de service 332kg

1-1



GXV530

1. TECHNISCHE DATEN

1. TECHNISCHE DATEN 3. LEISTUNGSDIAGRAMME
2. ABMESSUNGEN UND GEWICHTE

1. TECHNISCHE DATEN

Madell GXVG30

Geratecade GJARM

Typ Obengesteuerter Vienakt-Zweizylindermotor in 9¢°-V-Anordnung
Hubraum 530 cm?

Bohrung und Hub 77 x 657 mm

tax. Leistung

11,9 kW {16 PS] bei 3600 Ufmin

Max. Drehmoment

36,5 Nm (3,72 kgi-m) bei 2500 Ufmin

Verdichtungsverhéltnis 8,0:1

Krahstoffverbrauch 313 g/kWh {230 g/PSh)

Kuhlsystem Zwangsbeliftung

Zindsystem Transistarisierte Magnetzindung
Zandzeitpunkt 20" vor OT

Zindkerze BPREES (NGK), W16EPR-U (DENSO)
Vergaser Flachstrom-Doppelvergaser, Drosselklappenventil
Luftfilter Doppelelement-Ausfihrung

Schmiersystem

Bruckschmierung

Olkapazital

Bei Zerlegung: 1,3 Liter
Nur Olwechsel: 0,90 Liter
Mit Olfikerwechsel: 1,05 Liter

AnlaBsystemn

Elektrostarter

Abschaltsystem

Erdung des PrimédrzOndkreises

Empfohlener Krafistotf

Bleifreier Automaobilkraftstoff [mit einer Pumpen-Oktanzahl von mindastens 86}

Drehrichtung der Zapfwelle

Im Gegenuhrzeigersinn von der Zapfwellen-Seite gesehen)

Drehzahlregler

Zentrifugal-Ausfilhrung

2. ABMESSUNGEN UND GEWICHTE

MModell GXV530
Typ QXu3, SXE3
Gesamtlénge 456 mm
Gesamibreite 427 mm
Gesamthihe 331 mm
Treckengewicht 32,1 kg
Betriebsgewicht 33.2kg




GXV530

1. ESPECIFICACIONES

1. ESPECIFICACIONES

2. DIMENSIONES Y PESOS

3. CURVAS DE RENDIMIENTO

1. ESPECIFICACIONES

Matdeto

GXV530

Cédigo de descripcicn

GJARM

Tipo 4 tiempos, drbo! de levas en cabeza, doble en V de 90°
Cilindrada total 530 c¢m?
Calibre por carrera 77 x 57 mm

Polencia mixima

11,9 kW (16 CV) a 3.600 rpm

Par miximo 36,5 N-m (3,72 kgf-m) a 2.500 rim
Relacién de compresidn 8,0:1
Consumo de combustible 313 g/kwh (230 g/CVh)

Sistema de enfriamienio

Aire forzado

Sistemna de encendido

Encendido por magneto transistorizado

Disiribucién del encendido

200 APMS,

Bujia BPRSES (NGK), W16EPR-U (DENSO)
Carburador Tipo horizontal, dos cilindros, vilvula de mariposa
Filiro de aire Tipo de dos elementos

Sistema de lubricacién

Salpicadura lorzada

Capacidad de aceite

Duranie el desmontaje: 1,3 litros
Durante el reemplazo de sélo el aceite: 0,90 litros

Con reemplazo del filtro de aceite: 1,05 liros

Sislema de arrangue

Motor de arranque eléctrico

Sisterna de parada

Masa del circuito primario de encendido

Combushble utilizado

Gasolina sin plomo para auteméviles (minimo de 86 oclanos de bomba}

Rotacign del eje de la toma de fuerza

Hacia la izquierda (mirando desde el lado de la toma de fuerza)

Regulador

Regulador centrifugo

2. DIMENSIONES Y PESOS

Modelo GXV530
Tipo QXU3, SXE3
Longitud total 456 mm
Anchura total 427 mm
Altura wtal 331 mm
Peso en seco 32,1 kg
Peso en orden de marcha 33,2kp

1-1



GXV530

3. PERFORMANCE CURVES

Power curves are according to SAE standard No. J-19956. For practical operations, the bhp load and engine speed
should not exceed the limit defined by the "Recommended Maximum Operation bhp" curve.
Continuous operation should not exceed 80 % of the "Maxmum bhp".

GXV530

18

16

14

12

10c

[11 HORSE POWER (bhpl

3. COURBES DE
PERFORMANCES

Les courbes de performances sont en fonction de
Ia norme SAE N'J-1995. Pour des opérations
pratiques, la charge en kW et le régime moteur ne
doivent pas dépasser la limite définie par la
courbe "k'W de service maximum recommandé”.
Une opération continue ne doil pas dépasser 80%
du "kW maximum".

GXV530

[1] PUISSANCE (kW)

(2] kKW MAXIMUM

[3] kW DE SERVICE MAXIMUM
RECOMMANDE

{4] COUPLE MAXIMUM

[5] COUPLE

[6] GAMME DE VITESSE DE SERVICE
RECOMMANDEE

[7] REGIME MOTEUR (ix/mn)

[HP1

(kW)

13

-

11

TOrg
P UE

~

- {6) RECOMMENDED
OPERATING SPEED RANGE

I I
2500 3000

2000 3600

[7] ENGINE SPEED [min" {rpm)]

3. LEISTUNGSDIAGRAMME

Die Leistungsdiagramme wurden in
Ubereinstimmung mit dem SAE-Standard J-
1995 erstellt. Beim Geriteeinsatz dacfen die
BPS$-Belastung und die Motordrehzanl den
durch Linie der "Empfohienen
Hochstbetriebsleistung (BPS)* angezeigten Wert
nicht Uberschreiten.

Im Daverbetrieb dirfen 80% der *Maximalen
BPS" nich1 dberschritten werden.

GXV530

[1] LEISTUNG (bhp)

2] MAXIMALE bhp

[3] EMPFOHLENE
HOCHSTBETRIEBSLEISTUNG in bhp

[4] MAXIMALES DREHMOMENT

{5] DREHMOMENT

16] EMPFOHLENER DREHZAHLBEREICH

171 MOTORDREHZAHL {LW/min}

[IbE-ft)
30 {N-m)
40
w
=2
25 2
s &
-
a0 =2
20

3. CURVAS DE RENDIMIENTO

Las curvas de potencia estdn de acuerdo con
la norma SAE N.° ]-1995. Para las aperaciones
pricticas, la carga 'bhp' y 1a velocidad del
motor no deben exceder el limite definido por
la curva de "bhp de operacién maxima
recomendada®,

La operacion conlinua no debe exceder el
80% de la "bhp mdxima".

GXV530

111 CABALLOS DE POTENCIA (bhp)

{2] bhp MAXIMA )

[3} bhp DE OPERACION MAXIMA
RECOMENDADA

[4] PAR MAXIMO

[5] PAR

6] MARGEN DE VELOCIDADES DE
QOPERACION RECOMENDADRO

[7] VELOCIDAD DEL MOTOR (rpm}

1-2




2. SERVICE INFORMATION

GXV530
1. MAINTENANCE STANDARDS 2. TORQUE VALUES
1. MAINTENANCE STANDARDS
Part Itern Standard Service limit

Carburetor Main jet No.1: #87.5, No.2: #90 —

| Pilot jet No.1: #37.5, No.2: #37.5 -

Filot serew opening No.1: 1-5/8, No.2: 1-11/16 -

2. TORQUE VALUES
ltem Thread dia. (mm} Torque
N'm kgf+m Ibf - ft

Spark plug M14 x 1.25 18 1.8 13
Cylinder nut M8 x 1.25 32 33 24

Connecting rod bolt MBx1.0 12 1.2 9
Qil drain bolt M20x 1.5 44 4.5 33
Qil filter holder M20 x 1.5 18 1.8 13

Qil filter M20x 1.5 12 1.2 9
Valve adjusting lock nut M5 x 0.5 {Special nut) 7.6 0.75 5.4
Governor fork screw V5 x 0.8 5.5 0.55 4.0
Fan cover nut M6 x 1.0 85 0.85 6.1

Fan cover bolt (B x 12 mm bolt washer) M6x 1.0 12 1.2 9
Flywheel bolt Miéx 1.5 157 16.0 116

Ignition coil stud bolt M6 x 1.0 (CT) 12 1.2 9
Fuel pump serew M5 x 0.8 3 0.3 2.2
Breather valve bolt M5 x 0.8 5.5 0.55 4.0
Oil pan bolt M8 x 1.25 24 2.4 17

Starter solenoid nut M8 x 1.25 12 1.2 9
Starter solenoid terminal nut M8 x1.25 9 0.9 8.5
Through bolt M5 x 0.8 0.7 5.1
Brush assembly nut M8 x 1.25 5.5 0.55 4.0
Fuel cut solenoid valve M8 x 1.0 7 0.7 5.1
Fuel drain screw M6 x 0.75 4 0.4 2.9
Air vent cover screw M4 x 0.7 2 0.2 14
Chamber set screw M4 x 0.7 2 0.2 1.4
Screen grid (4 x 30 mm tapping screw) M4 1.7 0.17 1.2

Oll pipe bolt {6 x 22 mm bolt washer) M6 x 1.0 10 1.0 7

2-1




GXV530

2. INFORMATIONS D'ENTRETIEN.

1. NORMES D'ENTRETIEN

2. VALEURS DE COUPLE DE SERRAGE

1. NORMES D'ENTRETIEN

Piece Elément

MNorne

l’ Limite d'eniretien

Carburateur Gicleur principal

N™ 1L #87.5, N™2: 490

Giclewr pilole

Quverture de vis pilote

N1 #37.5 N2 R37.5
N1 T-5/8.N° 20 1-11/16

2. VALEURS DE COUPLE DE SERRAGE

Elément Diam. de filelage (mm) Couple de serrage
N-m kelm
Bougic d'allumage MI4x1.25 18 1.8
Ecrou de cylindre M8 x 1.25 k] 33
Boulon de tige de bielle M6 x 1O 12 1.2
Boulon de vidange d'huile M20x 1.5 44 4.5
Suppen de filtre & huile M20x L5 18 1.B
Filtre & huile M20x 1.5 12 1,2
Contre-éerou de réglage de valve M35 x 0.5 (Ecrou speciul) 1.5 6.75
Vis de fourche de régulateur M5x 038 5.5 0,55
Ecrou de carter de ventilateur M6x 1.0 8.5 0.85
Boulon de carter de vemilateur (Boulon a rondelle de 6 x 12 mm) Mo x 1.0 12 1.2
Boulon de volant d'inertie MlGox 1.5 157 16,0
Goujon de bobine d'allumage M6 x 1.0(CT) 12 1.2
Yis de pompe A carburant M5x038 3 03
Boulon de clapet de reniflard M5x08 5.5 0.55 J
Boulon de carier d'huile M8 x .25 24 24
Ecrou de solénoide de démurreur M8x 125 12 1.2
Ecrou de borme de solénoide de démarreur M8 x 125 9 0.9
Boulon titant M5x08 7 0.7
Ecrou d"assemblage de balai M8 x 1.25 A5 0.55
Valve solénoide de coupure de carburant MSx 1O 7 0.7
Vis de purge de carburani Mo x 0.75 4 0.4
Vis de chapeau d'évent d'air Max 0.7 2 0.2
Vis de pose de chambre M x 0.7 2 0.2
Grille €cran {Vis laraud de 4 x 30 mm) M4 1.7 017
Boulon de tuyau d'huile (Boulon 4 rondelle de 6 x 22 min) M6 x 1.0 10 1.0

2-1




GXV530

2. WARTUNGSINFORMATION

1. WARTUNGSSTAMDARDS

2. ANZUGSDREHMOMENTE

1. WARTUNGSSTANDARDS

Bauteil Gegenstand Standard Versehleiltgrenze
Vergaser Hauprdise Nr_1: #87.5, Nr_ 2: 490 -
Leerlaufdise Nr. 1: #37.5, Nr. 2: 8375 -
Leerlaufdisen-Einsielischraube Nr. 1: 1-5/8 Nr. 2: 1-11/16 -

2. ANZUGSDREHMOMENTE

Geganstand Gewindedurchmesser {mm) Anzugsdrehmoment
Nm kgl'm
Zundkerze M14 % 1,25 iB 1.8
Zylindermutter MBx 1,25 32 3.3
Pleuelschraube MB x 1,0 12 1.2
Olablafischraube M20x 1,6 44 45
Oifilteralters M20x 1,5 18 1.8
Otfilter M20 % 1,5 12 1,2
Ventileinstell-Sicherungsmutter M5 x 0,5 (Spezialmutter) 7.5 0,75
Reglergabelschraube MSx 0.8 5,5 0,55
Mutter fiir Geblaseabdeckung M& x 1,0 8,56 .85
Schraube fiir Geblaseabdeckung {Kombischraube, 6x12 mmj MBx 1,0 12 1,2
Schwungradschraube M16x 1.5 157 16,0
Ziindspulen-Stiftschraube MB x 1,0{CT) 12 1.2
Kraftstoffpumpenschraube M5 x 0,8 3 0,3
Schraube fir Entliiftungsventil ME x Q0,8 55 0,55
Olwannenschraube M8 x 1,25 24 2.4
Anlasser-Sclencidschraube M8x 125 12 1.2
Anlassersolenoid-Klemmenmutier M8 x 1,25 9 0.9
Durchgangsschraube M5 x 0.8 7 0,7
Mutter {ir Bursteneinheit MB x 1,256 5.5 0,655
Kraftstoffzbsperr-Solenoidventil MBx 1,0 7 0,7
Krattstoffablalschravbe MEx 0,75 4 0.4
Schraube fiir Luftschlitz-Abdeckschraube Ma x 0,7 2 0.2
Kammer-Einstellschraube Md x 0,7 2 0.2
Netz {Schneidschraube, 4x30 mm) M4 1.7 017
Olleitungsschraube [Kombischraube, 6x22 mmj} MEx 1,0 10 1,0




GXV530

2. INFORMACION DE SERVICIO

1. NORMAS DE MANTENIMIENTO

2. VALORES DE TORSION

1. NORMAS DE MANTENIMIENTO

Parte ftem

Estandar

Limite de servicio

Carburador Surlidor principal

N."1: 487.5, N7 2: #90

Surtidor pileto

N1 #4375, N 2: 8375

Aberlura del tornillo pilolo

N1 1-5/8, N 2: 1-1171

[

2. VALORES DE TORSION

flern Didmetro de la rosca (mmj) Torsidin de apriele
N-m kgl-m
Bujia M14 x 1,25 18 1,8
Tuerca del cilindro MB x 1,25 32 3.3
Perno de la biela M6 x 1,0 12 1,2
Perno de drenaje de aceile M20x 1,5 44 4,5
Soporte del filtro de aceite M20x 1,5 18 1,8
filtro de aceite M20x 1,5 12 1,2
Conlratuerca de ajuste de vdlvula M5 x 0,5 (tuerca especial) 7,5 0,75
Tornillo de la horquilla del regulador M5 x 3,8 5,5 0,55
Tuerca de la cubierta del ventilador Mex 1,0 8,5 0,85
Perno de la cubierta del ventilador (perno con arandelade 6x 12 mmy | M6 x 1,0 12 1,2
Perno del volante de motor M16x 1,5 157 16,0
Espdrrago de [a babina de encendido Mb x 1,0 (CT) 12 1.2
Tornillo de 1a bomba de combustible M5 % 0,8 3 0.3
Perno de la vilvula del respiradero M5 x 0,8 5,5 0,55
Perno del depésito de aceite Ma x 1,25 24 2.4
Tuerca del solenoide del arrancador M8 x 1,25 12 1,2
Tuerca del terminal del solenoide del arrancador MB x 1,25 9 0.9
Perno pasante M5 x0,8 7 0,7
Tuerca del conjunto de escobillas M8 x 1,25 55 0,55
Valvula de solenocide de corle de combustible MBx1,0 7 0,7
Tornillo de drenaje de combustible M6 x 0,75 4 0,4
Tornillo de la cubierta de ventilacién de aire M4 x 0.7 2 0,2
Tormnillo de ajuste de la cdmara M4 x 0,7 2 0,2
Rejilla {tarnillo de auloenrosque de 4 x 30 mm) M4 1,7 0,\7
Perno del tubo de aceite (perno con arandela de 6 x 22 mm) MBx 1,0 10 1,0

2-1




3. MAINTENANCE GXV530

1. MAINTENANCE SCHEDULE J

1. MAINTENANCE SCHEDULE

- REGULAR SERVICE PERIOD (1) First Every | Every | Every | Nelerto
Each rmonth | 3 months | 6 months year page
ITEM Perform at every indicated month or use ar ar or or of base
operating hour interval, whichever 20 Hrs. | 50Hrs. | 100 Hrs. | 200 Hrs, | SPoP
comes first. manual
Engine oil Check level O P 3.9
Change O O
Oil filter Replace O P.3-3
Air cleaner Check O
Clean Ota) P.3-4
Replace O (%)
Spark plug Check-adjust O P. 36
Replace O
Spar.k arrester Clean o _
{Optional part)
Cooling system Clean O -
Idle speed Check-adjust O P. 3-6
Valve clearance Check-adjust O P.3-4
Combustion chamber Clean After every 300 hrs. P. 10-10
Fuel filter Check-Replace ] [ O P. 3-8
Fuel line Check Every 2 years (Replace if necessary) P.3-9

% Replace paper element type only.
{1} For comrnercial use, log hours of operation to determine proper maintenance intervais.
(2) Service more frequently when used in dusty areas.




GXV530

3. ENTRETIEN

1. PROGRAMME D'ENTRETIEN

1. PROGRAMME D'ENTRETIEN

PERIODE D'ENTRETIEN REGULIER () Se référer
Chaque Premicr Tous les Tous les Tous les ala page
ELEMENT Effeciucr ces opéralions apres Ic nombre uli]is;]lion Thois oy 3 mois ou 6 mois ou ans ou du manuel
de mois ow d'heures d'utilisation indiqué, 20 hewres 30 heures 100 heures 200 heures | d'atelier de
celui des cas se présentant le premier. base
Huile morcur Werificr le niveau O
p.32
Renouvelcr O O
Filtre 4 huile Remplacer O P.3-3
Filtre & air Vérifier O
Netloyer O P.3-4
Remplacer O k)
Bougie d'allumage Vérifier-Ajuster Q
P.3-6
Remplacer O
Pare-étincelle
{pi&ce en option) Netoyer © -
Systéme de refroidissernent Nettoyer O -
Régime de ralenti Vérifier-Ajuster @] P.3-6
Jeu aux soupapes Vérifier-Ajusier O P.3-4
Chambre de combustion Nettoyer Toules les 300 h P. 10-10
Filtre 2 essence Werificr-Remplacer O P.3-8
Conduite d'essence Verilier Tous les 2 ans (Remplacer si nécessaire) P.3-9

# Remplacer 'élément ¢n papier senlement.
(1) Pour utilisation commerciale professionnelle. noter tes heures de fonctionnement pour déterminer les imervalles d'entretien correcls,

(2) Entretenir plus fréquemment en cas d'utilisation dans des endroits poussiéreux.




GXV530

3. WARTUNG

1. WARTUNGSPLAN

1. WARTUNGSPLAN

NORMALE WARTUNGSINTERVALLE (1) | ' Aol die Sei
Bei jeder mMirr?aTn Alle 3 Alle 6 Jedes Jahre des & Ie-'neil'leen
GEGENSTAND  In den angezeigten Monatsabstinden oder ! Monate cder | Monate cder | oder alle 5
- ] - . Verwendung | oder nach Werkstalthandbuchs
Betnebssiundeniniervallen durchfiihren, je 50 Stunden | 100 Stunden | 200 Stunden
L 20 Swnden Benug nehmen
nachdem was zuerst eintritt.
Motardl Olstand iiberprifen @ b 3.2
Wechseln O O -
Olfitter Ersetzen O P.33
Luftlilter Oberpriifen O
Reinigen O P.34
Ersetzen (OF¢ 3|
Zindkerze Uberprifen - Einstellen O
P. 36
Ersetzen O
Funkenfanger -
{Sonderausstattung) Reinigen o -
Kuhlsystemn Reinigen O -
Leerlaufdrehzaht Uberpriifen - Einstallen O P.36
Ventilspiel Uberpriilen - Einstellen O P.34
Verbrennungskammer Reinigen Nach jeweils 300 Std. P.10-1C
Kraftstoffilter Ukerpriifen - Ersetzen L O P 3B
Krafistoffleitung Uberpriifen - Alle 2 Jahre [gegebenenialls ersetzen} P 39

* Nur den Papierfiltereinsatz erneuern.
(1} Bei gawerblicher Verwendung die Betrigbsstunden registrieren, um die korrekten Wartungszeiten bestimmen zu kénnen.
(2} Unter staubigen Bedingungen ist die Wartung haufiger durchzufiihren.

3-1



GXV530

3. MANTENIMIENTO

1. PROGRAMA DE MANTENIMIENTO

1. PROGRAMA DE MANTENIMIENTO

‘ PERIODO DF SFRVICIO REGULAR (1)

l Primer Cada 3 Cada 6 Consule la
; - . i Cada - - Cada ano o | pdgina del
ITEM Lfectielo a cada intervalo indicado, de e mes o meses o meses o p i

ol | wacion, | utilizacion 30 horas 0 horas 100 horas 200 horas. | manual de
ITI(.?SE'S O (e horas de operacion, 1o (ue Wrae oy oras. 1005, {ﬂ”er I)ési(‘_()
primero acontezca.

Aceile de motor Compruebe el nivel (! b 3.2

Cimbielo l:' O '
Filtro de aceite Recmplicelo O P.3-3
Filtro de aire Compruébclo 0

Limpielo 02 P.3-4

Reempliceto Ot
Bujia Compruébela - Ajuste O

: — P. 36

Reempldcela iy
Parachispas . —~
(parte opcional) Limpielo ~ h
Sistema de enfriamienlo  Limpielo C -
Velocidad de ralenti Compruéhela - Ajuste O P, 3-6
Holgura de vilvulas Compruchela - Ajuste < P. 34
Cimara de combustian ~ Limpicla Despudés de cata 300 horas P.10-10
Filtre de combustible Reemplicelo @] P.3-8
Linea de combustible Campruébela. Cada 2 afios (reemplicela si s necesario) P.3.9

# Reemplace s6lo el tipo de elemento de papel,
{1} Para aplicaciones comerciales, regisire las horas de operacion para delerminar los intervalos de manlenimiento adecuados.
{2) Realice el servicio con mayor [recuencia en lugares polvorientas.

3-1




6. FUEL SYSTEM

GXV530

1. CARBURETOR/INTAKE MANIFOLD

1. CARBURETOR/INTAKE MANIFOLD

® REMOTE THROTTLE AND REMOTE CHOKE

<Solid wire cable type>
1-Lever type:

(7] CHOKE RETURN SPRING

INSTALLATION:
Install with the short end
hook toward the control
base side.

[6] CONTROL LEVER

[5] LEVER SPRING

THROTTLE/CHOKE
CABLE (SOLID WIRE}

g/[ﬂ 5 x 16 mm SCREW
5 %\[3] CABLE HOLDER

(4] STOPPER RUBBER

INSTALLATION:

To install the stopper rubber, first
align the boss with the hole of the
control lever bracket, then turn the
rubber 90° and secure it to the
bracket as shown.

~e“JQ
~

5 J:ié'fj

6-1



GXV530

6. SYSTEME DE
CARBURANT

1. CARBURATEUR/COLLECTEUR
D'ADMISSION

1. CARBURATEUR/
COLLECTEUR D'ADMISSION

« COMMANDE A DISTANCE DU
PAPILLON ET COMMANDE A
DISTANCE DU STARTER

<Type a cable plein>
1-Type a levier:

{1] CABLE DE STARTER/PAPILLON
(CABLE PLEIN)

2] VISDE 5x 16 mm

{3] SUPPORT DE CABLE

[4d] CAOUTCHOUC BUTOIR

INSTALLATION:
Pour installer le caoutchouc butoir, il faut
aligner d'abord le bossage avec le troo du
suppon de levier de commande, puis tourner le
caoutchoue de 907 et le fixer sur le support
comme il est montré.

[5] RESSORT DE LEVIER
[6] LEVIER DE COMMANDE
[7] RESSORT DE RAPPEL DE STARTER

INSTALLATION:
Installer avec le crochet i extrémilé courte
dirigé vers le cété d'embase de commande.

6. KRAFTSTOFFANLAGE

| 1. VERGASER/EINGANGSKRUMMER

V

1. VERGASER/
EINGANGSKRUMMER

« FERNBEDIENTE DROSSELKLAPPE UND
FERNBEDIENTER CHOKE

<Seilzuglyp>
1-Hebeltyp:

{1] DROSSELKLAPPE-/CHOKEZUG
[DRAHTSEIL}

i2} SCHRAUBE, 5x16 mm

[3] SEILZUGHALTER

[4] GUMMIANSCHLAG

EINBAU:

Um den Gummianschlag einzubauen, zuerst
den Vorsprung mit dem Loch in der
Steuerhebelhalterung ausrichten, dann den
Gummianschlag um 20" drehen und wie
gezeigt auf der Halterung befestigen.

S} HEBELFEDER
[6] STEUERHEBEL
[7] CHOKE-RUCKZUGFEDER

EINBAU:
Oen Haken mit dem kurzen Ende gegen die
Steuerbasisseite gerichtet einhaken.

6. SISTEMA DE
COMBUSTIBLE

1.CARBURADOR/MULTIPLE DE
ADMISION

1. CARBURADOR/MULTIPLE DE
ADMISION

*« ACELERADOR REMOTO Y
ESTRANGULADOR REMOTO

<Tipo de cable solido>
1-Tipo de 1 palanca:

[1] CABLE DEL ACELERADOR/
ESTRANGULADOR (CABLE SOLIDO)

[2] TORMNILLO DE 3 x 16 mm

[31 SOPORTE DEL CABLE

{4] GOMA DE TOPE

INSTALACION:

Para inslalar la goma de lope, alinee
primere el buje con el orificio de la ménsula
de la palanca de control, y gire entonces la
goma 90° y fijela en la ménsula como se

muesira.

[5]1 RESORTE DE LA PALANCA

[6] PALANCA DE CONTROL

[7] RESORTE DE RETORNO DEL
ESTRANGULADOR

INSTALACION:
Instdlelo con el gancho del extremo corto
hacia el lado de la base de conirol.




HONDA

SHOP MANUAL

Engine

GXV530

SHOP MANUAL WERKSTATT-HANDBUCH
MANUEL D'ATELIER MANUAL DE TALLER
SUPPLEMENT NACHTRAG

SUPPLEMENT SUPLEMENTO



HONDA

The Power of Dreams

© Honda Motor Co., Ltd. 2001 Published by Honda Motor Co., Ltd
Printed in Japan

6620A00Z \ —:\_ S 9 0 ®EN@AP) A30.2001.08

lex





